
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

  

2024 WASTEWATER  
FACILITIES 

ANNUAL REPORT 



       
 

 

 

    

    

    

    

     

    

     

    

     

        

        

        

          

     

     

     

    

   

   

    

    

  

   

         

            

   

    

     

    

    

    

     

Table of Contents 
1 Woodward Avenue Wastewater Treatment Plant................................................. 5 

1.1 General Information ........................................................................................... 5 

1.1.1 The Woodward Avenue Wastewater Treatment Plant ............................. 5 

1.1.2 The Woodward Avenue Wastewater Treatment Process ........................ 5 
[...]
2.2.2 Effluent Requirements .......................................................................... 29 

2.2.3 Sampling Procedures............................................................................ 29 

2.3 Environmental Compliance Approval Reporting Requirements........................ 30 

2.3.1 Condition 11 (6A) Effluent Limits Summary and Interpretation.............. 30 

2.3.2 Condition 11 (6B) Operating Problems and Corrective Action............... 31 

2.3.3 Condition 11 (6C) Maintenance Activities.............................................. 31 

2.3.4 Condition 11 (6D) Effluent Quality Assurance ....................................... 32 

2.3.5 Condition 11 (6E) Calibration & Maintenance of Effluent Monitoring 
Equipment ............................................................................................. 32 

2.3.6 Condition 11 (6F) Effluent Objectives - Efforts Made and Results 

Achieved ............................................................................................... 32 

2.3.7 Condition 11 (6G) Quantity of Landfill Leachate.................................... 32 

2.3.8 Condition 11 (6H) Chemical Characterization of Landfill Leachate ....... 33 

2.3.9 Condition 11 (6I) Sludge Volume........................................................... 33 

2.3.10 Condition 11 (6J) Summary of Complaints ............................................ 33 

2.3.11 Condition 11 (6K) Summary of All Bypass, Spill and Abnormal Discharge 
Events………………………………………………………………………...33 

2.3.12 Condition 11 (6L) Other Information Required by the Ministry of the 
Environment, Conservation and Parks District Manager....................... 33 

Wastewater Collection Facilities ......................................................................... 34 

3.1 General Information ......................................................................................... 34 

3.1.1 HCS01/HCS06: Greenhill Combined Sewer Overflow Tanks ................ 34 

3.1.2 HCS02: Strachan Combined Sewer Overflow Tank .............................. 34 

3.1.3 HCS03: James Combined Sewer Overflow Tank .................................. 34 

3.1.4 HCS04: Main/King Combined Sewer Overflow Tank............................. 34 

3.1.5 HCS05: Eastwood Combined Sewer Overflow Tank............................. 34 

3.1.6 HCS07: Red Hill Combined Sewer Overflow Pipe ................................ 35 

3.1.7 HCS08: Royal Combined Sewer Overflow Tank ................................... 35 

3.1.8 HCS09: Mcmaster Combined Sewer Overflow Tank............................. 35 

3.1.9 HC011: Calvin Street Wastewater Pumping Station.............................. 35 

3.1.10 HC018: Twenty Road Wastewater Pumping Station ............................. 35 

3.1.11 HC019: English Church Wastewater Pumping Station.......................... 36 

3.1.12 HC027: Homestead Wastewater Pumping Station................................ 36 

2024 Wastewater Facilities Annual Report  | 3 



       
 

    

    

     

   

   

    

      

     

     

      

     

      

     

    

     

    

    

    

   

    

    

       

      

     

    

     

     

 

4 

3.1.13 HC058: Binbrook Wastewater Pumping Station .................................... 36 

3.1.14 Real-Time Control Facilities .................................................................. 36 

3.2 Compliance Approvals ..................................................................................... 39 

3.2.1 Sewage Consolidated Linear Infrastructure Environmental Compliance 
Approval ................................................................................................ 40 

3.2.2 Notice of Modification............................................................................ 40 

3.2.3 Monitoring and Analytical Data.............................................................. 40 

3.2.4 Maintenance of Major Equipment.......................................................... 42 

3.2.5 Effluent Quality Assurance or Control Measures Taken ........................ 42 

3.2.6 Calibration and Maintenance of Monitoring Equipment......................... 43 

3.2.7 Operating Problems and Corrective Action ........................................... 43 

3.2.8 Summary of Complaints ........................................................................ 43 

3.2.9 Summary of Spills and Abnormal Discharges ....................................... 44 

3.2.10 Other Information Required by the Ministry of the Environment, 
Conservation and Parks District Manager............................................. 44 

3.2.11 Overview of the Success and Adequacy of the Works and Evaluation of 

the Need for Modifications .................................................................... 44 

3.2.12 Summary of Efforts Made to Achieve Conformance With F-5-1 and F-5-5 
.............................................................................................................. 45 

3.2.13 Changes or Updates to the Construction Schedule .............................. 45 

Appendices........................................................................................................... 46 

Appendix A - Woodward Avenue WWTP Operating Data Summary .......................... 46 

Appendix B – Maintenance Activities ......................................................................... 63 

Appendix C – Calibration and Maintenance of Monitoring Equipment ....................... 64 

Appendix D – Woodward Avenue WWTP Summary of Complaints........................... 67 

Appendix E – Dundas WWTP Operating Data Summary .......................................... 68 

Appendix F – CSO Tank Analytical Data.................................................................... 81 

2024 Wastewater Facilities Annual Report  | 4 



       
 

  

  

  

   
  

 
    

    

    

       

  

     
  

  
    

  

   
 

 
 

     
      

 

  
   

   
    

    

    
   

  

   
  

  
       

     
    

  
   

   

1 WOODWARD AVENUE WASTEWATER TREATMENT PLANT 

1.1 GENERAL INFORMATION 

1.1.1 THE WOODWARD AVENUE WASTEWATER TREATMENT PLANT 

The Woodward Avenue Wastewater Treatment Plant (WWTP) is located at 700 
Woodward Avenue in Hamilton, Ontario. It services a population of approximately 
518,228* and features an average day design capacity of 409 million litres per day 
(ML/d). In 2024, the Plant treated an average of 306.18 ML/d. 

*The City of Hamilton experienced a cybersecurity incident on February 25, 2024, which 
led to a loss of the database used to calculate the population served. This number was 

the last-calculated population and was reported in the 2023 Annual Report. 

1.1.2 THE WOODWARD AVENUE WASTEWATER TREATMENT PROCESS 

The Woodward Avenue WWTP began operating in 1964. The original facility consisted 
of a main pumping station, bar screens, grit removal, primary clarifiers and a sludge 
digestion system. Over time, the Plant underwent significant upgrades, including the 
addition of several new treatment processes and the expansion and enhancement of 
existing processes. 

Today, the Plant consists of a main pumping station that conveys flow to the headworks 
for preliminary treatment, including bar screens and grit removal with vortex separators. 
Ferric sulphate is added upstream of the preliminary treatment to aid in removing 
phosphorus. Next, wastewater flows into primary clarifiers, where fine solids settle to the 
bottom of the tanks as “raw sludge,” while lighter materials such as fats, oils, and 
grease float to the top of the tanks as “scum.” Chain and flight systems remove both 
sludge and scum continuously. 

Primary effluent flows into aeration basins where air is forced through diffusers at the 
bottom of the tanks to supply oxygen for microbial populations that process organic 
material and oxidize ammonia. Following aeration, wastewater flows into the secondary 
clarifiers where solids again settle out, this time as “activated sludge” due to the high 
level of microbial activity. Most of this sludge is returned to aeration as “return activated 
sludge”, and the rest is removed as “waste activated sludge” for further processing. 
Secondary effluent then flows to the new tertiary treatment process, receiving additional 
treatment via cloth media disk filters. The treated tertiary effluent is disinfected with 
chlorine and dechlorinated with sodium bisulphite from May 15 to October 15. The 
treated effluent is then released into Red Hill Creek. 

The raw sludge from the primary clarifiers, and waste activated sludge from the 
secondary clarifiers are thickened using a polymer and gravity belt thickeners before 
undergoing biological processing in the anaerobic digesters. The digestion process 
produces methane biogas which is utilized in one of two ways. The biogas can be used 
to generate electricity or refined to meet natural gas standards. The biogas utilized to 
generate electricity is stored in the “Hamilton Globe.” Any unused biogas is burned 
through a flare in accordance with the Environmental Compliance Approval (ECA). 
Digested solids are subsequently dewatered using a polymer and large centrifuges 
before feeding into the biosolids facility. This facility uses a thermal reduction process to 

2024 Wastewater Facilities Annual Report  | 5 



       
 

  
   

     

  

  

   
 

   
    

  
   

  
     

     
     

       
  

      
 

   
    

   
   

  

   

  

     

  

    
  

     
       

    
       

     
         

  
     

   

  
    

create a certified fertilizer product. Operations and maintenance of the biosolids facility 
are contracted out to Synagro Technologies, which operated under a separate ECA 
from the Woodward Avenue WWTP listed under Subsection 1.2.1. 

1.1.3 IMPROVEMENTS TO THE FACILITY 

1.1.3.1 Woodward Upgrade Projects 

The Woodward Avenue WWTP has undergone substantial upgrades in recent years to 
improve the performance and reliability of its treatment processes. The City recently 
completed the Phase 1 Upgrades to address Hamilton Harbour Remedial Action Plan 
targets under the existing rated plant capacity. These upgrades consisted of three main 
construction contracts: Contract 1 was the construction of a new Main Pumping Station 
for wastewater, completed August 2022. Contract 2 was the construction of a new 
Electrical Power Centre and power distribution loop, completed November 2022. 
Contract 3 included the construction of a Tertiary Treatment Facility and the expansion 
of the South Secondary Treatment process, including the construction of a new Chlorine 
Contact Tank and Plant outfall. All projects in Phase 1 have been completed. 

The City is currently in the early design phase of the Phase 2 Expansion Project. Phase 
2 is a continuation from the Phase 1 Woodard Upgrades Project that will increase the 
average rated capacity from 409 to 500 ML/d and the peak capacity from 614 to 1,000 
ML/d, while meeting the same stringent effluent limits under Phase 1. The work also 
addresses the necessary asset renewal of both the North Secondary Treatment Plant 
and North Digester Complex to ensure process reliability. 

1.1.3.1.1 Contract 3: Tertiary Treatment Facility and Secondary Treatment Expansion – 
Substantial Performance reached October 30, 2024 

Construction and deficiency work continued throughout 2024, including commissioning 
and performance monitoring of the new Tertiary Treatment Facility, with the 180-day 
performance test period starting on July 15, 2024. The project is now in the warranty 

period. Work will continue to address deficiencies in 2025. 

1.1.3.2 Anaerobic Digester Improvements 

In May 2024, the contract to upgrade Anaerobic Primary Digester #3 and Anaerobic 
Primary Digester #5 commenced. The sequence of work requires that upgrades to 
Anaerobic Primary Digester #5 be complete, with the digester returning to service 
before undertaking upgrades on Anaerobic Primary Digester #3. In 2024, the work 
performed on Anaerobic Primary Digester #5 included a full cleanout, removal of interior 
coatings, and partial preparation of the interior surfaces to receive new coatings. This 
project was expected to be completed in May 2026; however, delays were experienced 
in December 2024 due to the unexpected presence of vivianite beneath the wall 
coatings in the immersion zone of Anaerobic Primary Digester #5. The project is 
expected to be completed August 2026. 

1.1.3.3 Thickening Sludge Building (TSB) Biofilter Upgrades 

As part of ongoing efforts to improve air quality and reduce odours, the TSB facility 
received biofilter upgrades. These upgrades included the remediation of biofilter media, 

2024 Wastewater Facilities Annual Report  | 6 



       
 

  
  

    
 

  

       
   

     
  

   

      
  

   

  

  

  

     

   
  

  

     
    

 

  
 

  

     

 

 

  

the replacement of two leaking solenoids and the reconfiguration and installation of an 
exterior-mounted immersion heater to improve the efficiency of biofilter media. This 
improves the system's overall odour removal and air treatment performance. This work 
was completed in June 2024. 

1.1.3.4 Arc Flash Project 

Arc flash mitigation measures across both the Woodward Avenue and Dundas WWTPs 
were implemented in 2024 to improve electrical safety. The project involved updating 
electrical system labelling, conducting arc flash studies, and updating single-line 
drawings to ensure a safer working environment for staff. 

1.1.3.5 Tertiary Filter Metric Page 

In August 2024, the Supervisory Control and Data Acquisition (SCADA) team developed 
the Tertiary Filter Metric Page, which provides operators with enhanced capabilities to 
analyze the performance of tertiary filters. This tool enables more informed decisions, 
improves filter performance and optimizes maintenance processes. 

1.2 REGULATORY INSTRUMENTS 

1.2.1 ENVIRONMENTAL COMPLIANCE APPROVALS 

1.2.1.1 Sewage 

No. 9410-B65QRT: May 14, 2019 – Amended Environmental Compliance Approval 

No. 4876-AWNRYL: June 21, 2018 – Biosolids Management Facility Environmental 
Compliance Approval 

1.2.1.2 Air 

No. 3677-6LBLSY: February 9, 2006 – Amended Certificate of Approval – Cogeneration 
Unit No. 5265-B77RLX: December 17, 2018 – Amended Environmental Compliance 
Approval 

No. 9463-B2YLGW: July 26, 2018 – Biosolids Management Facility Environmental 
Compliance Approval 

1.2.2 EFFLUENT REQUIREMENTS 

Prior to completion of construction of Contract 3 (Section 1.1.3.1.1) of Proposed Works 

on October 30, 2024 

2024 Wastewater Facilities Annual Report  | 7 



       
 

  

 

 
 

 
 

 
 

 
 

 
 

 
 

    

 
  

   

 
 

   

 

     

 

  

   

  

 
  

  

 

 

  

   

 

 

 
   

   

 

Secondary Effluent Table 

Parameter 

Monthly Average 
Concentration 

Objectives 
(mg/L) 

Monthly Average 
Concentration 

Limits 
(mg/L) 

Monthly Average 
Daily Loading 

Limits 
(kg/d) 

cBOD 15.0 25.0 10,225 

Total Suspended 
Solids (TSS) 

15.0 25.0 10,225 

Total Phosphorus 
(TP) 

0.6 0.8 327 

Prior to completion of construction of Contract 3 (Section 1.1.3.1.1) of Proposed Works 
on October 30, 2024 

Final Effluent Table 

Parameter Objectives Limits 

Total Residual Chlorine 
(Single Sample Result) 

Non-detect 0.02 mg/L 

E. coli 
(Monthly Geometric Mean 

Density) 

<200 CFU/100 mL 

(May 15 - Oct 15) 
n/a 

pH 

(Single Sample Result) 
6.5 - 8.5 

Between 6.0 - 9.5 
inclusive 

2024 Wastewater Facilities Annual Report  | 8 



       
 

        
 

  

  
 

 

 
   

 
 

 
 

 
  

 
  

  
 

 
  

 
 

 
    

    
 

 

  

  
    

 
 

 

 
 

  
 

 

 
 

 
 

 

               

  

         

   

   

  
   

  

 
  

 
   

  
 

Upon completion of construction of Contract 3 (section 1.1.3.1.1) of Proposed Works on 
October 30, 2024 

Final Effluent Table 
[...]
spill was reported to the MECP Spills Action 
Centre, estimating a release volume of 2300 
m3 over the 24-hour period. The digester had 
been idle for 5-week period to minimize gas 
presence, and prior notifications of the 
release were made to the local health unit 
and residents within 500 meters. 

On January 16, 2024, at 8:30 a.m., the 
ventilation had confirmed completed, and the 
report was closed. 

2024-07-29 1-9E3KQE 
Plant 

Effluent 
3409.2 m

On July 28, 2024, at 11:08 p.m., a low effluent 
pressure issue was noted. Upon investigation 
a break was found on the effluent water 
piping in the vicinity of Aeration Tank A and 
the spill was estimated to have begun at 
approximately 10:54 p.m. 

At 11:20 p.m., the Hamilton Spills hotline was 
notified. Partial isolation of the leak improved 
effluent pressure by 11:27 p.m. An 
Environmental Enforcement Officer was 
briefed and reported the spill, generating 
reference #1-9E3KQE. By 11:50 p.m., the 
leak was fully isolated, and normal pressure 
was restored. A work request was created to 
repair the water main leak. 

2024 Wastewater Facilities Annual Report  | 23 



       
 

  
 

 

 
 

 

  
 

 
 

     
       

    
      

     
    

 
  

      
  

    
 

    
  

      
     

  
  

     
   

       
    

   
     

   

       

  

          
   

  
  

  

 
   

  
      

 
    

 
 

Date 
SAC 

Reference 
# 

Spill 
Material 

Approximate 
Volume 

Event Description 

2024-10-30 1-CNS8XU 
Methane 

Gas 
35000 m

On October 30, 2024, at 3:40 a.m., a 
methane leak was detected at the bottom of 
the gas sphere. The issue was reported, and 
attempts were made to close the isolation 
valve. Caution tape was installed around the 
sphere, and contractors were notified of the 
leak. 

By 5:00 a.m., the leak was reported to SAC, 
and further notifications were made to 
Hamilton Customer Service and Spill Hot Line 
and Environmental Monitoring and 
Enforcement. It was determined that the 
isolation valve was broken, necessitating the 
draining of the sphere for safe repair. Efforts 
to drain the sphere began, and gas flow to the 
flares was monitored. 

The leak ended by 2:00 a.m. on October 31. 
Repairs were completed by November 1, with 
the replacement of a failed gasket and inlet 
valve. The sphere was purged and refilled, 
with no leaks detected. Normal operating 
pressure was restored by November 2, and 
SAC was notified. 

1.3.12 CONDITION 11 (4L) NOTICE OF MODIFICATION 

There were no Notices of Modification submitted in 2024. 

1.3.13 CONDITION 11 (4M) EFFORTS MADE TO ACHIEVE CONFORMANCE WITH 
F-5-1 AND F-5-5 

Hamilton Water has ongoing programs and has undertaken various projects to meet the 
MECP’s requirements for municipal combined sewer systems as per Procedure F-5-5, 
“Determination of Treatment Requirements for Municipal and Private Combined”. 

This is a supporting document for Guideline F-5, “Levels of Treatment for Municipal and 
Private Sewage Treatment Works Discharging to Surface Waters.” Wet weather system 
capture is highly influenced by annual rainfall conditions. In 2020 and 2022, the City 
achieved a 91.3% and 91.2% capture rate, respectively, of the combined sewage during 
wet weather, which is above the limit of 90%; however, it is not achieved consistently 
year over year. Hamilton Water has retained the services of an engineering consulting 
firm to assess the status of existing programs and projects as per the requirements of 
Procedure F-5-5, identifying any gaps requiring additional work. Deliverables include the 

2024 Wastewater Facilities Annual Report  | 24 



       
 

 

  

  

 

    

    

    
 

    

     

  

     

    

 

     

 

    

    

     

 

    

    

  

 
 

 

    

     
    

 

  
 

    

  

   
   

 
 

     

development of the following two documents: 

• Hamilton Combined Sewer System Characterization Study. 

• Pollution Prevention and Control Plan. 

Key project milestones and their status are as follows: 

• Final Terms of Reference Submission - December 2, 2019 (Complete). 

• Progress Updates - January 31, 2020, and March 31, 2020 (Complete). 

• Pollution Prevention and Control Plan Kickoff Workshop - July 20, 2022 
(Complete). 

• Consultation with the MECP and the comments regarding the Draft 

Combined Sewer System Characterization Study - November 3, 2022, 

and January 13, 2023 (Complete). 

• Part A of the Pollution Prevention and Control Plan: Final Combined 

Sewer System Characterization Study Submission to the MECP -

March 14, 2023 (Complete). 

• Part B of the Pollution Prevention and Control Plan: Additional Combined 

Sewer Overflow Control Alternatives and Proposed Remedial Measures 

Submission to MECP - August 1, 2023 (Complete). 

• Part C of the Pollution Prevention and Control Plan: Implementation Plan 

Supporting Adaptive Enhancement Strategy Submission to the MECP – 
March 2025 (Complete). 

• The City of Hamilton received comments from the MECP regarding 

Parts A and B on September 26, 2024. The City provided a response 

letter to the MECP’s comments on January 28, 2025. 

In addition, the following projects are underway that will improve combined sewage 
capture during wet weather and identify options to remove wet weather flow from the 
combined sewer system: 

1.3.13.1 Wastewater Collection System Control Upgrades (Real-Time Control Phase 2) 

The Real-Time Control Phase 2 project involved modifications to existing flow control 
structures within the combined sewer system at several locations and improvements to 
the system of hydraulic controls to help mitigate combined sewer overflows into 
Hamilton Harbour.  The upgrades specifically target the reduction of combined sewer 
overflows to the sensitive receiving waters of Cootes Paradise. The work included the 
modification of weirs, the addition of level monitoring devices and the automation of 
some control devices in the system. The project was completed in December 2024. 

1.3.13.2 Flooding and Drainage Improvement Framework 

Following the completion of a draft Flooding and Drainage Master Servicing Study in 
2019, the City initiated a new assignment called the Flooding and Drainage 
Improvement Framework. This new study advanced the work completed in the previous 
assignment by providing a framework and implementation roadmap of recommended 
solutions to address short-term and long-term urban flooding issues in the combined 

2024 Wastewater Facilities Annual Report  | 25 



       
 

 
     

  

   
  

 
    

 

 
 

  
  

  
   

 
    

   
   

 
     

   

   
  

 
 

   
 

  
   

sewer service area. The Flooding and Drainage Improvement Framework was 
completed in 2022, and the recommendation of the study was a program of further, 
more detailed studies (including Class Environmental Assessments), investigations, 
policies and infrastructure work for a twenty-plus-year timeframe to achieve system 
performance objectives. The cost of the program, over the twenty-plus year timeframe, 
is estimated at $1.029 billion. Several studies have been included within the City’s 2025 
capital budget and are planned for initiation. Some capital budget has been approved to 
allow for sewer separations as they are recommended by the Class Environmental 
Assessment and alternative funding opportunities are being explored to continue the 
program. It is estimated that the projects identified in the Flooding and Drainage 
Improvement Framework could take at least twenty years to complete. 

A milestone was met in 2024 with the Ainslie Wood Neighbourhood Creek Separation 
Schedule 'B' Class Environmental Assessment (EA), a shorter-term priority project 
recommendation of the Flooding and Drainage Improvement Framework. The 
purpose of the Ainslie Wood EA was to consider various design alternatives to separate 
Chedoke Creek sewer inflows from the combined sewer system and ultimately 
recommend a preferred solution. 

The preliminary preferred solution will result in the diversion of flows from Chedoke 
Creek to Ancaster Creek, requiring additional studies to define the potential impacts on 
water quality, water quantity, and the surrounding environment of these watercourses. 
The City is also initiating the West End Sewer Separation Environmental Assessment, 
which will take a system-wide approach to addressing combined sewer separation in 
the area. The West End EA is a major study recommendation of the Flooding and 
Drainage Improvement Framework. It will overlap with the additional studies required to 
support the preliminary preferred solution for the Ainslie Wood EA. As such, the City is 
deferring the finalization of the Ainslie Wood EA until the West End Sewer Separation 
EA has developed a recommended sewer separation strategy for West Hamilton. 

1.3.14 CONDITION 11 (4N) CHANGES OR UPDATES TO THE CONSTRUCTION 
SCHEDULE 

The updated completion dates for the Woodward Avenue WWTP upgrade projects are 
as follows: 

Contract 3: Tertiary Treatment Unit and Secondary Treatment Expansion – October 30, 
2024 (Original Contract – December 30, 2021) 

2024 Wastewater Facilities Annual Report  | 26 



       
 

  

  

  

   
    

    
    

   
   

    

  

  
  

      
  

   
  

 
  

      
    

    
 

  
  

   

   
   

   
 

   
  

   
    

  

    
    

  
 

 
    

2 DUNDAS WASTEWATER TREATMENT PLANT 

2.1 GENERAL INFORMATION 

2.1.1 THE DUNDAS WASTEWATER TREATMENT PLANT 

The Dundas Wastewater Treatment Plant (WWTP) is located at 135 King Street East in 
Dundas, Ontario. It serves a population of approximately 50,360* and features an 
average day design capacity of 18.2 ML/d. The Plant treated an average of 12.29 ML/d 
in 2024 compared to 11.79 ML/d in 2023. 

*The City of Hamilton experienced a cybersecurity incident on February 25, 2024, which 
led to a loss of the database used to calculate the population served. This number was 
the last-calculated population and was reported in the 2023 Annual Report. 

2.1.2 THE DUNDAS WASTEWATER TREATMENT PROCESS 

The Dundas WWTP began operations in 1919. The original facility consisted only of grit 
channels and an Imhoff tank. Over time, the Plant completed several significant 
upgrades, including adding new treatment processes and expanding and enhancing 
existing processes. 

Today, the Plant consists of a preliminary treatment process containing bar screens and 
a grit removal chamber. Ferric sulphate is added at this point to aid in removing 
phosphorous through precipitation. Next, wastewater flows into primary clarifiers, where 
fine solids settle out to the bottom of the tanks as “raw sludge,” while lighter materials 
such as fats, oils, and grease float to the top of the tanks as “scum.” Chain and flight 
systems remove both sludge and scum continuously. Primary effluent flows into 
aeration basins where air is forced through diffusers at the bottom of the tanks to supply 
oxygen for microbial populations that process organic material and oxidize ammonia. 
Following aeration, wastewater flows into the secondary clarifiers, where solids again 
settle out, this time as “activated sludge” due to the high level of microbial activity. Most 
of this sludge will be returned to aeration as “return activated sludge” while the rest will 
be removed for further processing as “waste activated sludge”. The secondary effluent 
is then disinfected with chlorine from May 1 to October 31. A tertiary sand filtration 
system is then used to further reduce the effluent's suspended solids and phosphorus 
content, after which sodium bisulphite is added to remove chlorine, during disinfection 
season. The treated effluent water is then released into the Desjardins Canal. 

The Dundas WWTP does not have its own solids treatment process. Sludge generated 
at the Dundas WWTP is hauled by truck to the Woodward Avenue WWTP, where it is 
mixed and processed with the Woodward Avenue WWTP sludge. For additional details, 
refer to Subsection 1.1.2 of the Woodward Avenue WWTP report. 

2.1.3 IMPROVEMENTS TO THE FACILITY 

The Hamilton Water and Wastewater Master Plan (2006) identified the current strategy 
to maintain the Dundas WWTP in place with no change in capacity. The current Water, 
Wastewater and Stormwater Master Plans will update the 2006 Water, Wastewater and 
2007 Stormwater Master Plans and consider reviewing capacity demand up to the 2051 
horizon year. A streamlined Water, Wastewater and Stormwater Master Plan is 
expected to be completed in Q3 2025. 

2024 Wastewater Facilities Annual Report  | 27 



       
 

 
  

 
      

 
 

  
  

   
 

  
  

  
    

   
   

   
   

   
 

  

   
 

 
       

     
   

  
   

   

  

    
   

  
  

 

 

 

 

 

In 2024, the City received correspondence from the Hamilton Harbour Remedial Action 
Plan (HHRAP) Coordinating Committee supporting the Cootes-Grindstone Water 
Quality Targets Subcommittee recommendation and advised that the total phosphorus 
target of 0.05 mg/L in the treated final effluent at the Dundas WWTP be adopted and 
maintained. The Coordinating Committee recognized the reduction in treated final 
effluent total phosphorus as critical to achieving restoration goals for water quality and 
aquatic habitat in Cootes Paradise Marsh. The Coordinating Committee also supports 
reductions of total suspended solids and total ammonia nitrogen that are consistent with 
the Best Available Technology Economically Achievable. Hamilton Water has 
developed a comprehensive upgrade approach to enhance plant-treated final effluent 
using a modern process and technology that can meet the effluent quality targets 
supported by the Coordinating Committee. 

In 2024, in collaboration with various City divisions and an engineering consultant firm, 
Hamilton Water completed a conceptual design and evaluation study for the Dundas 
WWTP. This study involved a comprehensive screening and evaluation process to 
select the Best Available Technology Economically Achievable to meet the proposed 
effluent criteria and assess the necessary upgrades to achieve various performance 
levels. The evaluation recommended a membrane bioreactor process, which 
considered multiple options and costs focused on achieving HHRAP targets and long-
term operations and maintenance objectives. As part of the conceptual design, a life 
cycle assessment was completed that compared several upgrade options and 
evaluated the long-term costs to the City. 

The estimated capital cost for the Dundas WWTP upgrade project is $254M, including 
inflation, engineering, construction, and contingency. Timing estimates will evolve as 
more detailed information is developed. Currently the project design is anticipated to 
commence in 2025, construction start for 2028, and completion planned by 2033. 

In the interim, the Capital Delivery team, is conducting an immediate needs project to 
address health and safety concerns and ensure efficient facility operations. The project 
includes concrete repair and restoration, replacement of the guard rails around open 
tanks, miscellaneous improvements throughout the Plant and replacement of Plant A&B 
aeration tank diffusers. Construction of this project is anticipated to start in Q2 of 2025. 

2.1.3.1 Arc Flash Project 

Arc flash mitigation measures across both the Woodward Avenue and Dundas WWTPs 
were implemented in 2024 to improve electrical safety. The project involved updating 
electrical system labelling, conducting arc flash studies, and updating single-line 
drawings to ensure a safer working environment for staff. 

2024 Wastewater Facilities Annual Report  | 28 



       
 

  

  

  

   

  

     
  

   
       

     
 

   

 

  
 

 
 

  
 

 
 

  
 

    

    

   
  

   

  
     

   

    

  
  

   

 
  

      

     

  

 

 

   
   

 

2.2 REGULATORY INSTRUMENTS 

2.2.1 ENVIRONMENTAL COMPLIANCE APPROVAL 

2.2.1.1 Sewage 

No. 3101-89PNRC: October 6, 2010 – Amended Certificate of Approval 